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1 Test Report Certification
Product: GSMS00/ 18001900 GPRS Mobile Phone

Model No: 53D-KMPaJ1CEL
Applicant: NI N86a0S
Applicant Address: Wuhan KEC Mobile Communication Co., Lid.

Manufacturer: Building No.3. Optics Valley Construction & Industrial Park. East
Lake New lechnology Development Zone, Wuhan, Hubei 430223,
China

Manufacturer Address: Wuhan NLEC Mobille Communication Co., Lid.
Test Standards: 47 CFR Part 15, Subpart C

Test Result: PASS

We, Shenzhen Electronic Product Quality Testing Center, hereby certify that the
submitted samples of the above item, as detailed in chapter 2.1 of this report, has
been tested in our facility. The test record, data evaluation and test confipuration
represented herein are true and accurate accounts of measurements of the sample’s
EMC characteristics under the conditions herein specifiad.

Tested by:

Checked by:

Smart L

Approved by: %@Z \ Dalc:ﬂzj}'- 70, ’yﬁﬁl{

Wy LiAn
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2 (General Information

2.1 Description of EUT

Description: (FeR00/1800/1500 GPES Mobile Phone
Model No.: WMEC 8605

Serial No.: 1331605000004674

Hardware Version: EF4

Software Version: TEF-DE-MODTLE-VEE-01.06 7
Modulation FHZ:

Frequency: 24020 He — 240 IMH=
Number of Channels: | 7%

Power = 104EBm

Bluetooth Antenna: Permanent attached

NOTE:

1. The EUT 1z a G5M mohile phone. Tt supports Bluetooth function, operating at 2 4GHz TS5
kand The Bluetooth modulation 1z Frequency Hopping Spread Spectrum (FHSE) The

Channels and transmitter center frequencies are: F(MH=)=24014+1%n, 1=n =79

2. Please refer to Appendiz I for the photographs of the EUT.  For a more detailed features
description about the ETIT, please refer to User’'s MManual.

2.2 Objective

Perform EMC test according to FCOC Part 15 Subpart © (Bluetooth, 24GHz IEM band

radiator).
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2.3 Test Standards and Results

The HIT hasz been tested according to 47 CFE Part 15, Eadie Frequency Dewices (10-1-05

Editi on).

Test items and th

e tesults are as bellow:

? FCC Rules Test Type Result T est Date
1 515 207 Conducted Emission PALE 20060717
2 '§$;52422?'3} Eadiated Emission PARE 200608 22
3 515,247 (a) Bandwidth and Carnier Frequency Separation PASE 2006 08 16
4 515.247%(a) Hopping Sequence PARE {
3 615,247 (a) Equal Hopping Frequency Use PALE /
£ 615.24%(a) | Eecetver Input Bandwidth and Hopping Capabdlity PALE !
7 815247 (a) Time of Occupancy(Dwell time) PASE 2006 08 20
8 §15.247(b) | Peak Cutput Power PASS 2006.08.16
9 §15.247(c) | Band Edge PASS 2006.08.16
10 815247 Conducted Spuncus Emission PARE 2006 0816
11 515247 () | Eadiated Spurious Emission PASS 2006 08 22
2.4 List of Test Equipments Used

Description Manufacturer Model No. Cal. Due Date | Serial Mo.
Test Eecever Eohde & Schwarz ESIB26 2007 06.05 AD304218
Spectrum Analyzer Eohde & Schwarz F:P15 2006 12.25 W-050176
LI Schwarzbeck HNELEB127 2007 06.05 A0304233
Loop Antenna Eohde & Schwarz HFH:2-Z2 2007 0605 A0304220
ltra Broadband Ant. Eohde & Schwarz HL562 2007 06.05 L0304224
Horn Ant. Eohde & Schwarz HES06 2007 06.05 100150
Idobile Phone Tester TWilltek 44073 2007.02.10 0811211
Shield Eoom MNanbo Tech Site 1 2007.01.17 AD304188
Anechoic Chamber Albatross E,E{EI;EBK Sty 2007.04.10 A0304210
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2.5 Test Faclity

=henzhen Electronic Product Quality Testing Center (SET) 12 a third party testing organization
accredited by China Mational Accreditation Board for Laboratories (CHAL) according to ISOITEC
17025 The accreditation certificate number 1z L1659,

The EMC chamber site Mol (EMC12 86 8=64(m)), and the radiated and conducted
Emission test equipments of SET are constructed and calibrated to meet the FCO requirements
ANETI C63.4:2001 and CISPE 22/EN 55022, The FCC Eegistration Mumber 13 261302

The EMC chamber site Mo 1 (ERMCT2 Bx6. 8x6. 4(m)) also complies with Canada standard ES5
212, and acceptable to Industry Canada for the petformance of radiated measurements. The
Industry Canada Eegistration Mumber 15 IC 5915

2.6 Environmental conditions

Dunng the measurement the environmental conditions were within the listed ranges:
- Temperature: 15-35%C
- Humi dhty: 20-60 %%
- Atmospheric pressure; 86-106 kPa
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3 Conducted Emission Test

3.1 Limits of Conducted Emission

According to FCC §15.207, for an intentional radiator that 15 designed to be connected to the
public utility (AC) power line, the radio frequency weoltage that 15 conducted back onto the AC
power line on any frequency within the band 150 kHez to 30 MHez shall not exceed the limits in the
following table, as measured using a 50 PHMA0 chms line impedance stabilization networl (LIS

Frequency range Conducted Limit (dBUY)
(MHz) {Juasi-peak Average
0.15-0.50 66 to 56 56 to 46
0.50-5 56 46
0.50-30 &0 50
NOTE:

1. The lower limit shall apply at the band edges.

2. The limit decreases linearly with the loganthm of the frequency in the range 0 15MH:z to
0.50MHz.

3.2 Test Procedure

a. The ETUT was placed on a 0.8m high insulating table and kept 0.4 meters from the conducting
wall of shielded room.

k. The EUT was connected to the power mains through a line impedance stabilization networtlk
(LISH). The LISH prowide 5082/50uH of coupling impedance for the measuring instrument.

c. Buoth lines of the power mains connected to the ETUT were checked for maximum conducted
interference.

d. The frequency range from 150 kHz to 20 MHz was searched using CISPE Quasi-Pealr and
Average detector

Page & of 51
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3.3 Test Setup

s0cm B M =B0ctn o W

A0ctm .

EUT

0] ael LISMN
1| Lo

For the actual test configuration, please refer to the related item - Photographs of the Test
Confi gurati on.

3.4 EUT Setup and Operating Conditions

The EUT configuration of the emission tests was ME + Battery + Charger + Bluetooth Headset,
Dunng the measurement, the ETTT was charging empty battery. The charger was powered by 120V
60Hz AT mains supply.

A communication link was alse established between the ME and a Systemn Stmulator (33) The
WS operated at PCS 19000 Hz mid ARFCH (661} and mazimum output power (level 00,

The Bluetooth function was active and an audio link was established between the EUT and a

Bluetooth headset.
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3.5 Test Results

Limit Value (dBpV) Emission Level (dBpY)
No. | Freq. (IVIHz)

QP AV QP AV
1 01635 £5.3 555 357 -
2 04335 572 472 305 -
3 1.2435 56.0 46.0 42.4 -
4 20665 56.0 46.0 392 -
5 45420 56.0 46.0 30.0 -
& . 3740 £0.0 50.0 273 -

NOTE:

1. QP and AV are abbreviations of the quasi-peak and average individually,
2. If the emizssion levels measured with OF detector are lower than AV limits, there 15 unnecessary
to measure with AV detector.

3. The emizssion levels recorded above 15 the larger ones of both L phase and M phase.
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Test Plots
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4 Radiated Emission Test

4.1 Limits of Radiated Emission

Arccording to FOC §15.247(¢c), radiated emission sutside the frequency band attenuation below
the general limits specified 1n Section 15.20%(a) 13 not required. In addition, radiated emissions
which fall in the restricted bands, as defined 1n Section 15.205(a), must also comply with the
radiated emission limits specified in Section 15.209(a).

According to FOO §15.209 (&), Except as provided elsewhere in thiz Subpart, the emissions
from an intentional radiator shall not exceed the field strength levels specified in the following
table:

Frequency{MHz) Field Strength{lVim) Measurem ent Distance(m)

0,009 -0.450 2400/F (kHz) 300
0430 -1.705 24000/F (kHz) 20
1.705-30.0 30 30

30 - 88 100 3

88 - 216 150 i

216 - 960 200 3
Lbowve 360 S00 3

Az shown in 15.35(k), for frequencies above 10000Hz, the field strength limits are based on
average detector "When average radiated emission measurements are specified in thiz part,
including emission measurements below 1000 MHz, there alse 15 a limit on the radio frequency
emizsions, as measured using instrumentati on with a peak detector function, corresponding to 20
dB abowe the maximum permitted average limit for the frequency being investigated unless a
different peak emission limitis otherwise specified in the rules,

4.2 Test Procedure

a. The EUT was placed on the top of a ratable 0.5 meters above the ground at a semi-anechoic
chatmber

b In the frequency range of 2 kHz to 30 MHz, magnetic field was tmeasured with loop antenna
The antenna was positioned with 1ts plane vertical at 1 m distance from the EUT. The center of
the loop was 1 m above the ground. Dunng the measurement the loop antenna rotated about its
wertical axis for maximum response at each azimuth about the EUT

c. In the frequency range abowve 300MHz, ultra-broadband bi-log antenna (30 IMHz to 1 GHz) and
hormn antenna (above 1GHz) were used. Antenna was 3 meters away from the EUT Antenna
height was varied from one meter to four meter above the ground to determine the maximum
walue of the field strength. Both honzontal and vertical polanzations of the antenna are set to
make the measurement.

d. The test-receiver system was set to Peak Detector Function and Specified Bandwidth with
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QevP

Maximum Hold dode.

e. If the emnission lewel of the EUT in peak mode was 10 dB lower than the limit specified, then
testing could be stopped and the peak values of the EUT would be reported Otherwise the
emission that did not have 10 dB margins would be retested one by one using the quasi-peak

method.

4.3 Test Setup

Semi-anechoic Chamber

Heceiver

For the actual test configuration, please refer to the related item-Photographs of the Test

Confi gurati on.

4.4 EUT Setup and Operating Conditions

The EUT was powered off and connected to a notebook computer. & set of software (provided
by the applicant) installed in the computer activated and controlled the Bluetooth module of the
EUT The Eluetooth module was operating at mazimuin power output and wanted channels.

After setting the notebook computer was moved outside the chamber to aveid radiated

di sturbance.
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4.5 Test Results

Tz Frequency, 24021 Hz

Frequency Antenna P Limits Emission Level
{(VHz) Polarization {(dBLY/m) {dBUY/m)
Mo peak found WVertical - -
Mo peak found Horizontal - -
Tz Frequency, 244 11H=
Freguency Antenna QP Limits Emission Level
{IVIHz) Polarization {(dBUVim) (dBUV/m)
Mo peak found WVertical - -
Mo peak found Honzontal - -
Tz Frequency, 24800 H=
Frequency Antenna {JP Limits Emission Level
{(MHz) Polarization {dBWLY/m) {dBULY/m)
Mo peak found Wertical - -
Mo peak found Honzontal - -
Test Plots
1. Lowest channel 24020Hz, Vertical
Marker: 162 kHz 35.94 dBpWim
Level [cBpvim]
180 A
-\\\-\-‘“"\_..\_
H\-\""'-\.\_\_\_\_
150 =Ny
i
H_\""h._\_\_\_h
100 ]
SHYEY
a0
’ A —————
1] I )
-20
Ak 20k 40k 100k 300k M 2M 4 100 30h4
F requency [Hz]
__MES M3E0SBT-2402, RE-L
LIM FCCRE LOOP akHz-30MHz Limit @1m
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Marker 16.738 GHz 31.91 dBpvin
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2 Lowest channel 24020Hz, Honzontal

Ml &k er: J22MHz 2119 dBpvin
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Mark et 16.7464 GHz
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2 hliddle channel 24410 Hz, Vertical
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Marker 24 56804 GHz 30.91 dBptim
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Mark et 24412 zHz
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Marker 24 5576 GHz 30935 dBptim
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Level [dBpvim]
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Marker 16.748 GHz 31.81 dBpyin
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